SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 5/5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spec m

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4.50 dB

Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 22,50 dém  Offset 4.50 dg

Mode Auto Sweep

@1 AvaPwr (@1 vgPwr
heck - | SPURIRHECHBEKABS . 5
Line _$PURIOUS_| INE_ABS PASS h Line _§PURIOUS_|LINE o.ns{‘ PASS
10 dem: 1 \ 10 dBm j
od J ‘ 0 dem }/ ‘.
-10 dBm j .\5 -10 dBm |
| SPURIOUS_LINE_ABS_ ] l.n M} "
20 derm f ,,,N}h. -20 dem ﬁdj" 1
-30 dem j : f - -30 dem 4
! Ml t AL 1Y
| J b I =V | VB \\‘
-50 dBm ) -50 dBm g
& A ~ |~
I g e 08 = =
-70 dém -70 dBm
Start 815.0 MHz 3003 pts Stop 629.0 MHz | |['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  Atlimit Rangelow | Rangeup | RBW | Frequency | Powerabs | AL
L5000 M2 523,000 biHe SEEL000 kbl 82216484 MHz -46.14 dBm -33.14 d& 844.000 MHz §49.000 MHz 100.000 kHz §48,67283 MHZ 18.60 dBm -11.40 dB
£23.000 MHz 824,000 MHz 50.000 kHz 823,99650 MHz -23,20 dém -10.20 dB 349,000 MH= 850,000 MKz | 20,000 kiz 54000540 MHz 52.16 dBm 518°d8
824.000 MHz 828.000 MHz 100.000 kHz 824.30719 MHz 18.57 dBm ~11.43 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.80420 MHz -48.60 dBm -35.60 dBb
v ———
( J ] CERRNETED wm i T —
Date: 30.MAR 2019 22:06:17 Date: 30 MAR 2019 22:12:09
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum c%:
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22,50 dBm  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
heek - | SPURIRHECHBEKABS -
Line _$PURIOUS_)LINE_ABS PABS Line _$PURIOUS_LINE_ABS PABS
10 dem 10 dém
|l
o ‘rﬁwwwww\ [ et I it
-10 dBm ; 10 dem
| SPURIOUS_LINE_ABS_ J' \
20 dBm IJ 20 dem \
-30 dem -30 dem
40 dBm el 40 dBm {
| penr el e
50 dBm — 50 dBm e~
o] -
-60 der -60 dém
;»n m e —
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz || [l Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs | atimit || Rangelow | Rangeup | RBW | Frequency | Powerabs | ALil
L5000 M2 523,000 biHe SEEL000 kbl £22 5008 Mz -38.46 dBm -25.46 d& 844.000 MHz §49.000 MHz 100.000 kHz §46,26523 MHZ 5.02 dBm -24.98 dB
223,000 MHz heg.oha Wy SO UL fen gl b 235,57 dam b H 849,000 MHz 850.000 MHz | 50,000 kHz 840,00450 MHz -35.61 dBm -22.61 dB
824.000 MHz 828.000 MHz 100.000 kHz 827.01948 MHz 5.11 d&m -24.89 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,03497 MHz -35.81 dbm -26.81 dB
v ———
( ) ] CERNNETED om i T —
Rl sliMAReA 22y Date: 30.MAR.2019 22.10:53

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number 1 A182 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
| spe il =
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22,50 dém  Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
heek E | SPURIRHECHBEKABS . -
Line _$PURIOUS_)LINE_ABS PABS Line _$PURIOUS_LINE_ABS PABS \
10 dBm 10 dBm { \
ode L 0 dem 1
| ;
Y
-10 dBm / B -10 dem !
SPURIOUS_LINE_ABS_ J N N M
20 dem I L 20 dBm / \
-30 derm \ h -30 dem i j
l h\\ ‘ il { \
-40 dBm : W7 th —40|dem :
I‘ L LJ \,._Jw\,._,_,-,_w_ 'wf \\ J N\ Lo, ] U L H‘W J‘ f\
50 dem P o I“50 dBm ~T_] i
U—— -
-60 dBm Fisa)
—— ]
70 d8m -70 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz ||| start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  aAlimit Rangelow | Rangeup | RBW | Frequency | Powerabs | AL
815.000 MHz | 823,000 MHz 100,000 kHz 820,22278 MHz -48.37 dbm -35.37 08 539,000 MAZ | 849.000 MAz 700,000 Kiz 845, 40550 MRz 5110 o T
823.000 MHz 524,000 MHz 100.000 kHz B23.99550 MHz -23.09 dBm -10.09 dB 349,000 MH= 850,000 MKz | 100,000 kHz 24000250 MHz 2.3 B T
824.000 MHz 834.000 MHz 100.000 kHz 624.58442 MHz 20.32 dem -9.68 d& 850.000 MHz 860.000 MHz 100.000 kHz 852,83217 MHz -45.16 dbm -32.16 dB
— —
L 1 ] T i T o

Date: 30.MAR 2019 06:08:57

Date: 30. MAR 2018 06:17:12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 30.MAR.2019 061217

o
Sp m v
Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Sweep Ref Level 22,50 dBm  Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 cvgPwr
heek E | SPURIRHECHBEKABS -
Line _$PURIOUS_)LINE_ABS PABS Line _$PURIOUS_LINE_ABS PABS
10 dBm 10 dBm
o T L T RN vy e ;M«:‘ﬁ,\ﬂw‘v\r.»r\,wm.www\‘
-10 dBm \ I
SPURIOUS_LINE_ABS_ | \ ‘
20 dBm : -
] \ [
-30 dem i y /!30 dBm ]
-40 dBm—t .J 40 dBm -
-—A-M-_,.*_____“_ﬁ‘
50 dBm 4
-60 dam -60 dBm ”“—\.\
-70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz |||['Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraguency | _PowerAbs | aLi
§15.000 MHz 923.000 MHz 100.000 kHz 522,91608 MHz -39.75 dém -26.75 db '939.000 MHZ 840.000 MAZ 100,000 kHz 843.05075 MRz 416 dom —5t.64 0B
923.000 Mz | 824,000 Mz 100,000 ki TR S 235, 4/ dlam 223.411.dA, 849,000 MHz 850,000 MHz | 100,000 kHz 549,00549 MHz -35.56 dBm -22.56 dB
824.000 MHz 834.000 MHz 100.000 kHz 826.62238 MHz 4.58 dim -25.42 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.33467 MHz -38.51 dBm -25.51 dB
( J ] T v i T —

Date: 30.MAR.2019 06:20:31

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number 1 A183 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
o
spectrum | spectrum v
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
e : | SPURIRHECHYEKABS —p
Line _$PURIOUS_| INE_ABS PASS i Line _§PURIOUS_LINE_ABS PABS ’ ¥
10 dBm- l 10 dBm f‘ \
0 dB ‘, l 0dBm f 1
-10 d8m A -10 dBm —
SPURIOUS_LINE_ABS_ ql UH"I "'!
20 dem r‘ f 20 dBm
I 1\
-30 dém i f‘ -30 dem I ,dﬂ
[T ", 1 ) LA\
-40 dBm + - -40\dBm 1
N Il T ?t; N oL
) = M y N LWLV O Il 172 O U WA P \ 5
50 d8m T 0 dBm -
N S :
=== -60 dBm
[=————]
-70 d8m -70 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurigus Emissions Spurious Emissions
__Rangelow | Rangeup | RBW 1 Freguency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Freguency | __Powerabs | AL
§15.000 MHz 923.000 MHz 100.000 kHz 922,33267 Mhz -42.31 dém -29.31 dB '939.000 MHZ '849.000 MAZ 100.000 kHz 948,40550 MHZ 20,01 dBm ~0.00 dB
823.000 MHz 524,000 MHz 100.000 kHz B23.98751 MHz -23.38 dBm -10.38 dB 349,000 MH= 850,000 MHz | 100.000 kHz 24900150 MH= 55 59 dbm 550 de
824.000 MHz 834.000 MHz 100.000 kHz 824.59441 MHz 10.41 dBm ~10.59 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.80420 MHz -40.80 dBm -27.80 dB
— —
L ] ) T i T o
Date: 30.MAR 2019 06:10:37 Date: 30.MAR 2019 06:18:52
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
v
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
hek i | SPURIRHECHBEKABS -
Line _$PURIOUS_)LINE_ABS PABS Line _$PURIOUS_LINE_ABS PABS
10 dBm 10 dBm
ods T B et s s ETTRRU ST e e
| |
-10 dBm |
SPURIOUS_LINE_ABS_ 1 ‘
20 dBm :
/ I |
-30 dem ',i - -
-40 dBm =
[ |
-50 dBm
-60 dm -60 dem
-70 dém -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz || [ 'Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | _PowerAbs | aLi
§15.000 MHz 923.000 MHz 100.000 kHz 822.63636 MHz -38.99 dém -25.99 dB '939.000 MHZ '849.000 MAZ 100.000 kHz 940.72328 MHZ 3.35 dbm —26.65 db
e na0 A0 LES ABu -2 Anh.P BES G052 MH2 2430 dovm ZL0 4 949,000 MHz 850.000 MHz | 100,000 kHz 849,01149 MHz -36.85 dBm -23.85 de
824.000 MHz 834.000 MHz 100.000 kHz 826.67233 MHz 3.00 dBm -27.00 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,09491 MHz -39.60 dBm -26.60 dB
( ] ) (] i TN —
Bt S0 MARGEN /081 3:5, Dete: 30.MAR.2019 06:22:11

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number 1 Al84 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 5/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
Spectrum | spectrum v
Ref Level 22.50 dBm  Offset 4.50 dB Mode Auto Sweep Ref Level 22,50 dBm  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
heek E | SPURIRHECHBEKABS . '
Line _$PURIOUS_)LINE_ABS PABS W Line _$PURIOUS_LINE_ABS PABS f‘
10 dem: \ 10 dBm ’ \
ode J' 0 dem 1
w )
-10 dBm J L -10 dBm ot
SPURIOUS_LINE_ABS_ IF "\.r\ r"‘w k
-20 dem /' u‘\ -20 dBm Arf' .
-30 dBm ’\ |ﬁ 30 dem Ii H" ‘
e | \/ f | JO || L. ‘ | 1] \
T 'f‘ - & AT T NT
A ‘ .V\\V"" \)' e IL_,/v-—J v‘j\\» P b L‘ \N- “L” . A
-50 dem ) W 0 diih Nows< "'%k
Ao 60 dem
E——
70 d8m -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ||| start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  Atlimit Rangelow | Rangeup | RBW | Frequency | Powerabs | AL
L5000 M2 523,000 biHe 100,000 kHz 92224476 MHz -47.23 dém -34.23 d8 §39.000 MHz 849,000 MHz 100.000 kHz 54841558 MHz 19.06 dBm -10.94 d&
£23.000 MHz 824,000 MHz 100,000 kHz 823,98352 MHz -24.10 dém -11.10d8 349,000 MH= 850,000 MHz | 100,000 kiz 549 01549 MHz T T
824.000 MHz 834.000 MHz 100.000 kHz 624.58442 MHz 18.74 dBm -~11.26 d& 850.000 MHz 860.000 MHz 100.000 kHz 852,82218 MHz -45.39 dbm -32.39 dB
— -—
{ J ] GIITHTT v i T —

Date: 30.MAR.2019 07:24:42

Date: 30 MAR 2018 07:28:52

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 30.MAR.2019 07:23.01

o
v
Ref Level 22.50 dém  Offset 4.50 dB Mode Auto Sweep Ref Level 22,50 dBm  Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
heek E | SPURIRHECHBEKABS -
Line _$PURIOUS_)LINE_ABS PABS Line _$PURIOUS_LINE_ABS PABS
10 dBm 10 dBm
0 dBi  —_ o fi=ne A
| !
-10 dém ! -10 dem: il
SPURIOUS_LINE_ABS_ ‘ \
20 dBm —%0 dem T
| M |
-30 dém e 0 dem LH‘
/
-40 dBm -l 40 dBm SR
J_,,—/r—" ]
50 -50 dBm
o
-60 dm -60 dem
-70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ||| Start 839.0 MHz 3003 pts Stop 860.0 MHz
[Bpurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | aLi
§15.000 MHz 923.000 MHz 100.000 kHz 822.78022 MHz -40.38 dém -27.38 db '939.000 MHZ 840.000 MAZ 100,000 kHz 843.76024 MRz 551 dom —57.76 0B
923.000 Mz | 824,000 Mz 100,000 ki Hod SHS Uhe 2d7 e dam 28%.38 dA, 849,000 MHz 850,000 MHz | 100,000 kHz 549,00849 MHz -37.50 dBm -24.50 dB
824.000 MHz 834.000 MHz 100.000 kHz 82872028 MHz 2.22 dem -27.78 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.23477 MHz -41.41 dBm -28.41 dB
( J ] T v i T —

Date: 30.MAR.2019 07.27:12

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number : A185 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 25.70 dBm
SGL Count 100/100

Offset 5.70 dB Mode Auto Sweep

Spe

Ref Level 2570 dBm
SGL Count 100/100

Offset 5.70 dg

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES ,;é‘éﬁmm':mm&k-’\["i, PABS
m
20 dBfie _FPURIOUS | INE_ABS PASS ine 'PIIRIﬂ IS_LINE_ABS PABS
10 dém. 10 dBm ;
0 dar 0 dem }'
-10 dém Afdem i' \_|
20 do | -20 dBm |
SPURIOUS_LINE_ABS_ | r \
-30 dam f0deim ‘
-40 dBm m ]
: 50 dBm
-50 dBm *FM 'M" TR R 1 R I
/ -60 dem
-60 dBm
=70 dBm
-70 dBm
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.508 GHz | |(geaere
Spurious Emissions - Rangelow | RangeUp | REBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | _Frequency | Powerabs |  auimit | 2.565 GHz 2.570 Ghz 100.000 kiz 2.56966 GHz 21.25 dBm -8.75 db
2,475 GHz | 2.4090 GHz 1.000 MHz 2.49045 GHz | -49.90 dem -24.90 dB 2,570 GHz 2.571 GHz | 100,000 kHz | 2.57001 GHz -16.01 dBm | -6.01 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49151 GHz -34.20 d&m -21.20 dg 2,571 GHz 2.575 GHz | 1,000 MHz 2.57106 GHz -31.57 dbm -21.57 dB
2:435 G 2406 LHz EIL O el E-405a3 e 20,41 dam a4l dn 2,575 GHz 2.576 GHz 1,000 MHz 2,57547 GHz -42,35 dBm -29.35 dB
2.496 GHz 2.505 GHz 100.000 kHz 2.50032 GHz 21.65 dim -6.15 d& 2,576 GHz 2.595 GHz 1,000 MHz 2.57822 GHz -36.47 dbm -11.47 dB
= - — -
l ] J CRENRNRED wo i (NN e

Date; 31, MAR 2019 00:41:42

Date: 31 MAR 2019 00:48:46

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S m

Ref Level 25.70 dBm
SGL Count 100/100

Offset 5.70 dB Mode Auto Sweep

Ref Level 2570 dBm
SGL Count 100/100

Offset 5.70 dB

Mode Auto Sweep

@1 AvgPwr AvgPwr
Limit ¢heck PAES _QGDF‘QEII_»?HFCAMEHE"E_ PABS
20 dﬁml‘! EPURIOUS_LINE_ABS PABS ine _$PURIOUS_LINE_ABS PABS
10 dem 10 dBm—-
0 dBr [ w\ {Bdﬂm ﬁ\,
-10 dam r -10 dem ‘l \_|
an da | I -20 dBm T T
SPURIOUS_LINE_ABS_ | | MN&.
. -30 dBm
-30 dBm [ . W%
""""1 40 dBm g
-40 dBm M‘E wi
MW 50 dBm abindliagiid R 1P I P T
-50 dém s i
-60 dem
-60 dBm
=70 dBm
7 )
0'em Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2,475 GHz 8004 pts Stop 2.508 GHz | |[goeiete
Spurious Emissions Rangelow | RangeUp | REBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangelp | RBW | Frequency | Powerabs |  Auimit | 2.565 GHz 2.570 GHz 100.000 kHz 2.56744 GHz 5.10 dbm -21.90 dB
2,475 GHz | 2.4090 GHz 1.000 MHz 2.49005 GHz | ~41.69 dem ~16.69 d8 2,570 GHz 2.571 GHz | 100,000 kHz | 2.57000 GHz -27.55 dBm | -17.55 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49497 GHz -32.36 dém -19.36 dé 2.571 GHz 2.575 GHz | 1,000 MHz 2.57103 GHz -20.95 dbm -10.95 d8
2.495 GHz 2.496 GHz 50.000 kHz 2.49593 GHz -37.67 dém -24.67 dB 5 575 GH= 2576 GHz 1,000 MHz 257502 GHe 57 33 dbm 1438 dB
2.496 GHz 2.505 GHz 100.000 kHz 2.50275 GHz 8.06 dBm ~21.94 d& 2,576 GHz 2.595 GHz 1,000 MHz 2.57603 GHz -30.86 dBm -5.86 dB
- . - T -
L J ] TN & [ —

Date: 31. MAR.2019 00:44:38

Date: 31.MAR.2019 00.49:51

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number : A186 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LA

8.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
Spectrum | spectrum v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep Ref Level 25,70 dém  Offset 5.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 vgPwr
Limit ¢heck PAES ,;é‘éﬁgfﬁm?miﬂékﬂ?'i, PABS
20 e _FPURTOUS | INE_ABS PABS F e 'ullmﬂ 15_|LINE_ABS PABS
10 dBm | 10 dBm i
0 dr J l 0 dem j'
-10 dam IJ \I -10 dBm f
i [ A i i
SPURIOUS_LINE_ABS_ ] |/ ‘I‘l
; 0 dem
-30 dam f T 7 i
40 dB i \ g
5 n "y g W
50 dBm - W,\W- 50 dBm —r
U 60 dBm
-60 dBm
=70 dBm
70 dBrm
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.508 GHz JIfgphurious
it Enissiong . Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | _Frequency | Powerabs |  aimit | 2.565 GHz 2.570 Ghz 100.000 kiz 2.56964 GHz 20.74 dbm ~5.26 db
2ikrsiiiz | 2.490 GHz 1.000 MHz 2.49043 GHz | -50.43 dBm ~25.43 d8 2.570 GHz 2.571 GHz | 100.000 kHz | 2.57000 GHz -15.94 dBm | -5.94 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49181 GHz -34.74 dém -21.74 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57116 GHz -29.38 dBm -19.38 dB
2:495 GHz 2.436 Ghz £0.000 kilz 2s9a cHE 22089 dam 379,05 2,575 GHz 2.576 GHz | 1,000 Mz 257502 GHz -41.77 dbm -28.77 d8
2.496 GHz 2.505 GHz 100.000 kHz 2.50033 GHz 20.70 dem -9.30 d& 2,576 GHz 2.595 GHz 1,000 MHz 2.57811 GHz -35.44 dbm -10.44 db
= , -— -
l ] J CRENRNRED wo i (NN e

Date: 31. MAR 2019 00:42:09

Date: 31 MAR 2018 00:49:06

Lowest Band Edge / Full RB

Highes

t Band Edge / Full RB

o
v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep Ref Level 25,70 dBm  Offset 5.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES _QD‘QEI»?HFLHMEHE"E_ PABS
20 dﬁmk‘! EPURIOUS_LINE_ABS PABS FIP SPURIOUS _LINE_ABS PABS
10 dem 10 dém
o des dem \
-10 dBm ’ 10 dem l \_|
an da | ‘ -20 dBm i T
SPURIOUS_LINE_ABS_ | J ety
-30 dBm \
-30 dem W Ny
40 dBm
-40 dBm _..'M
et o 50 dBm WL | |y
-50 dém Ll ik T
60 dBm
-60 dam
-70 dem
-70 dam
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.505 6Hz |||5urious
[EpURLs Emissions Rangelow |  RangeUp | RBW | Fraquency |__Powerabs | alimit |
__Rangelow | Rangelp | RBW | Frequency | Powerabs |  Aimit | 2.565 GHz 2.570 GHz 100.000 kHz 2.56588 GHz £.56 dBm -23.04 dB
2.475 GHz | 2.4090 GHz 1.000 MHz 2.49002 GHz | -42.41 dém -17.41 dB 2,570 GHz 2.571 GHz | 100,000 kHz | 2.57001 GHz -28.12 dBm | -18.12 dB
Zetilicte 2is e 1000 iz 2ApL o -31.61 dém -18.61 d& 2.571 GHz 2.575 GHz | 1,000 MHz 2.57131 GHz -22.43 dem -12.43 db
2435 BHz 2,496 GHe SDEI L 245596 SH2 24118 dam 22618 dA, 2,575 GHz 2.576 GHz 1.000 MHz 2.57504 GHz -29.15 dBm -16.15 dB
2.496 GHz 2.505 GHz 100.000 kHz 2.50222 GHz 7.42 dBm -22.58 d& 2.576 GHz 2.595 GHz 1,000 MHz 2.57613 GHz -31.67 dBm -6.67 dB
- . -
( J ] T v r T —

Date: 31. MAR.2019 00:43.30

Date: 31.MAR.2019 00.50:10

1 A187 of A274

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 7 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

o
spectrum | spectrum v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep Ref Level 25,70 dém  Offset 5.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 avgPwr
Limit ¢heck PAES ,;é‘éﬁmm':mm&k-’\["i, PABS
m
20 e _FPURTOUS | INE_ABS PABS F e -mmq 15_LINE_ABS PABS
10 dem [I, 10 dBm - l
‘ {
0 dar : \ 0 dém J i
|
-10 dem I‘ -10 dem u,r 1
a0 da | | k'\ -20 dBm |
SPURIOUS_LINE_ABS_ | JI ‘1'
0 dem i+
-30 dem ,\ I j L
-40 dBm Jj \h,.ﬂ | B, " ..
M rl‘”l e 50 dB : 1“
) LAY - L i
-50 dém L~ U
-60 dem
-60 dBm =
-70 dem
-70 dBm
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.508 GHz JIfgphurious
it Enissiong . Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | _Frequency | Powerabs |  aimit | 2.565 GHz 2.570 Ghz 100.000 Kz 2.56964 GHz 20.02 dBm -5.98 db
2ikrsiiiz | 2.490 GHz 1.000 MHz 2.49043 GHz | -52.16 dBm ~27.16 d8 2.570 GHz 2.571 GHz | 100.000 kHz | 2.57001 GHz -16.76 dBm | -6.76 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49201 GHz -40.42 dém -27.42 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -35.34 dBm -25.34 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49596 GHz -53.03 dBm -40.03 dB 5 E75 GH= 3576 GHz | 1.000 MHz 3 £7505 CHz ~45.25 dBm S
2496 GHz 2.505 GHz 100.000 kHz 2.50033 GHz 19.55 dBm =10.35 d& 2,576 GHz 2.595 GHz 1,000 MHz 2.57836 GHz -38.36 dBm -13.36 dB
= - — -
l ] J CRENRNRED wo i (NN e

Date: 31, MAR.2019 00:42°35

Date: 31 MAR 2018 00:49:27

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep Ref Level 25,70 dBm  Offset 5.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES _QD‘QEI»?HFLHMEHE"E_ PABS
20 deH EPURIOUS_LINE_ABS PABS FIP SPURIOUS _LINE_ABS PABS
10 dBm 10 dém
0 dbr [ i) dBm '1‘
-10 d8m , 10 dem: : \_|
an da ‘ -20 dBm ! T
SPURIOUS_LINE_ABS_ | i § :
-30 dBém ot
-30 deém h | l
M 40 dBm b | o
» . NI
11 il | |4
-50 dam . L = ) W 5LR 8 AL Y | R O
60 dBm
-60 dBm
-70 dem
-70 dam
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2,475 GHz 8004 pts Stop 2.508 GHz | |[goeiete
[EpURLs Emissions Rangelow |  RangeUp | RBW | Fraquency |__Powerabs | aAlimit |
__Rangelow | Rangelp | RBW | Frequency | Powerabs |  aAuimit | 2.565 GHz 2.570 GHz 100.000 kHz 2.56676 GHz 5.6 dbm —24.32 dB
2.475 GHz | 2.4090 GHz 1.000 MHz 2.49013 GHz | -43.05 dém -18.95 dB 2,570 GHz 2.571 GHz | 100,000 kHz | 2.57005 GHz -28.10 dBm | -18.10 dB
Zetilicte 2is e 1000 iz 240405 oz -33.07 dém -20.07 d& 2.571 GHz 2.575 GHz | 1,000 MHz 2.57116 GHz -19.18 dam -9.16 db
2.495 GHz 2.496 GHz 50.000 kHz 2.49593 GHz -43.36 dBm -30.36 dB 5 E75 GH= 3 576 GH= 1.000 MHz 2 57504 GHz 23.89 dBm 1089 d8
2.496 GHz 2.505 GHz 100.000 kHz 2.50431 GHz 5.8 dim -24.12 d& 2,576 GHz 2.595 GHz 1,000 MHz 2.57723 GHz -27.68 dbm -2.68 dB
- . -
( J ] T v r T —

Date: 31. MAR.2019 00:43.02

Date: 31.MAR.2019 00.50:32

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number 1 A188 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
spectrum | spectrum v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep Ref Level 2570 dém  Offset 5.70 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES N ,;é‘éﬁgfﬁm?miﬂék'\?'i, PABS
20 e _FPURTOUS | INE_ABS PABS l e _6PURIOUS_|LINE anA PABS
10 dem 1 10dem “
0 dar }J l 0 dem ‘d L
-10 dem ‘ \ -10 dem !’ 1.‘ '——l
A Ha { "L -20 dBm ‘
SPURIOUS_LINE_ABS_ ,1“ W fi f \
'
30 dem ! ! [L11f e cem n Jr )
-40 dBm “l 4 ﬂn - " o by iy
priner) o ad Ve 1 50 dBm
50 dBm - [ <
-60 dem
-60 dBm
=70 dBm
-70 dBm
il Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.81 GHz J|[5EoRete
Spurious Emissions - Rangelow | RangeUp | REBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW |___Frequency | Powerabs |  aimit | 2.560 GHz 2.570 Gz 100.000 kiz 2.56943 GHz 21.71 dBm -5.20 db
2.475 GHz | 2.490 GHz 1.000 MHz 2.48297 GHz | -36.78 dém -11.78 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -16.02 dBm -6.02 dB
2,490 GHz 2.495 GHz 1.000 MHz 2,49199 GHz -37.17 dém -24.17 d& 2,571 GHz 2.575 GHz | 1,000 MHz | 257110 GHz -35.08 dbm | -25.08 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49591 GHz -50.57 dBm -37.57 d8 5 575 GH= 2580 GHz | 1,000 MHz 257338 GHe 35,71 dBm 5571 db
2.496 GHz 2.510 GHz 100.000 kHz 2.50058 GHz 22.24 dém =7.76 d& 2,580 GHz 2.595 GHz 1,000 MHz 2.58711 GHz -35.06 dBm -10.06 dB
= - — -
l ] J CRENRNRED wo i (NN e
Date: 31 MAR 2019 01:06:09 ate: 31 MAR 2018 01:10:24

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 31. MAR.2019 01:07:31

o
v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep Ref Level 25,70 dBm  Offset 5.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES _QD‘QEII_»?HFCAMEHE"E_ PABS
20 dﬁml‘! EPURIOUS_LINE_ABS PABS ine _$PURIOUS_LINE_ABS PABS
10 dBm 10 dBm
- lr s e | P “*“1\
-10 dém | ‘ 10 dem \
an da ‘ I 20 dBm l‘ ]
SPURIOUS_LINE_ABS_
30 dBm iy
0 dem ML,-M"' i ‘F w ol “"‘"‘M‘h
d A.M""'wf -40 dBm
-40 dBm MW" Mm
o 50 dem o
50 dBm—
-60 dem
-60 dBm
-70 dem
7 )
0'em Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2,475 GHz 2004 pts Stop 2.51 GHz ||| gy rious
Bpurious Emissions Rangelow |  RangeUp | RBW | Fraquency |__Powerabs | aAlimit |
__Rangelow | Rangelp | RBW | Frequency | Powerabs |  Aimit | 2.560 GHz 2.570 GHz 100.000 kHz 2.56212 GHz .70 dBm 25,30 dB
2.475 GHz | 2.4090 GHz 1.000 MHz 2.49021 GHz | -34.67 dém -9.67 dB 2,570 GHz 2.571 GHz | 200,000 kHz | 2.57002 GHz -29.26 dBm | -19.26 dB
Zetilicte 2is e 1000 iz 240424 oz -23.70 dém -10.70 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57119 GHz -22.66 dBm -12.66 db
2.495 GHz 2.496 GHz 100.000 kHz 2.49592 GHz -31.65 dBm -18.65 dB 5 E75 GH= 5580 GHz | 1.000 MHz 2 57750 cHz 5536 dBm 1536 dB
2.496 GHz 2.510 GHz 100.000 kHz 2.50765 GHz 5.47 dBm -24.53 d& 2,580 GHz 2.595 GHz 1,000 MHz 2.58018 GHz -31.31 dBm -6.31 dB
- . -
( J ] T v r T —

Date: 31.MAR.2019 01:09:08

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number 1 A189
Report Issued Date : Apr. 3
Report Version

of A274
0, 2019

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 7 / 10MHz / 16QAM

o
spectrum | spectrum v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep Ref Level 2570 dém  Offset 5.70 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES ,;Erl‘émmmm&sz, PABS
m
20 e _FPURTOUS | INE_ABS PABS I. Re _$PURIOUS_LINE nﬁn PABS
10 dem 1 10dem
0 dar f” 0 dem
-10 dém { \\ -10 dBm
4 [ 20 dom
SPURIOUS_LINE_&BS_ / 'I' f
-30 dBm { } ”l fl‘ 0.5
-40 dBm: ‘ X " r 1\ | - ‘l ’l ‘:E
™ I e v | S
-50 dém . i * ’
-60 dem
-60 dBm
=70 dBm
-70 dBm
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.81 GHz J|[5EoRete
Spurious Emissions - Rangelow | RangeUp | REBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | _Frequency | Powerabs |  aimit | 2.560 GHz 2.570 Gz 100.000 kiz 2.56942 GHz 20.75 dBm -5.25 db
2,475 GHz | 2.4090 GHz 1.000 MHz 2.48306 GHz | -37.44 dém -12.44 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -17.13 dBm -7.13 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49470 GHz -34.25 dém -21.25 d& 2.571 GHz 2.575 GHz | 1,000 MHz | 2.57190 GHz -21.35 dBm | -11.35 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49594 GHz -43.31 dBm -30.31 d8 5 575 GH= 2580 GHz | 1,000 MHz 257841 GHe 3557 dbm 5397 dB
2.496 GHz 2.510 GHz 100.000 kHz 2.50061 GHz 20.66 dim -9.14 d& 2,580 GHz 2.595 GHz 1,000 MHz 2.58693 GHz -35.73 dBm -10.73 dB
= - — -
l ] J CRENRNRED wo i (NN e
Date: 31, MAR.2019 01:06:30 Date: 31. MAR 2019 01:10:43
o
¥
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep Ref Level 2570 dém Offset 5.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES _QD‘QEII_»?HFCAMEHE"E_ PABS
20 dﬁml‘! EPURIOUS_LINE_ABS PABS ine _$PURIOUS_LINE_ABS PABS
10 dBm 10 dBm
0 der i zauad | dBm - "l
-10 d8m ’ ‘] 10 dem \ ';*l
an da ‘ 1 20 dBm ]
SPURIOUS_LINE_ABS_ j \ Mg
o ,—M’W o Ly b i ™
-40 dB
-40 dBm! M I
Y
50 dem
ki — o]
-60 dem
-60 dBm
=70 dBm
-70 dBm
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.51 GHz ] ||GEoneie
Spurious Emissions Rangelow | RangeUp | REBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangelp | RBW | Frequency | Powerabs |  aAuimit | 2.560 GHz 2.570 GHz 100.000 kHz 2.56822 GHz 3.80 dBm ~26.20 dB
2,475 GHz | 2.4090 GHz 1.000 MHz 2.49047 GHz | -35.34 dém -10.34 dB 2,570 GHz 2.571 GHz | 200,000 kHz | 2.57000 GHz -29.88 dBm | -19.98 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49472 GHz -25.81 dBm -12.81 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.57109 GHz -24.42 dBm -14.42 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49587 GHz -34.44 dBm -21.44 dB 5 575 GH= 2580 GHz | 1,000 MHz 257531 GHe 56,72 dBm S13.77 dB
2.496 GHz 2.510 GHz 100.000 kHz 2.50893 GHz .24 dém -25.76 d& 2,580 GHz 2.595 GHz 1,000 MHz 2.58006 GHz -32.47 dbm -7.47 dB
- v - T —
L J ] T & [ —
Bty Sl MARSZN 3 010513 Dete: 31.MAR.2019 01:09:28

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number 1 A190 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 7 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
spectrum | spectrum v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep Ref Level 25,70 dém  Offset 5.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 ugPwr
Limit ¢heck PAES | SPURIRHECHBEKABS PABS
20 e _FPURTOUS | INE_ABS PAB 20 9B{\e _PURIOUS_LINE nm PABS
10 dem 10 dBm H
0 dar 0 dem ' \
-10 dem -10 dem 'ﬂ L —
it ol -20 dBm 1 ‘
SPURIOUS_LINE_ABS_ f N
-0 dBém i
-30 dBm I ﬂl lJ
g - ] l
-40 dBm N U\ A
50 dBm J
50 dBm :
50 dem
-60 dBm
-70 dem
-70 dBm
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.81 GHz J|[5EoRete
Epurys Emissions - Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit |
__Rangelow | Rangeup | BBW | Fraguency |__Powerabs | Atimit | 2,560 GHz 2.570 GHz 100.000 kHz 2.56542 GHz 19.57 dBm -10.33 d8
2.475 GHz | 2.4090 GHz 1.000 MHz 2.48313 GHz | -41.15 dem -16.15 dB 2,570 GHz 2.571 GHz | 200,000 kHz | 2.57001 GHz -18.63 dBm | -8.63 dB
Zetilicte 2is e 1000 iz 240184 o2 -41.15 dém -28.15 d& 2.571 GHz 2.575 GHz | 1,000 MHz 2.57183 GHz -25.40 dBm -15.40 dB
2.495 GHz 2.496 GHz 100,000 kHz 249595 GHz -44.92 dBm -31.92 dB 5 575 GH= 3 580 GH= 1.000 M= 257776 CHe 33,23 dbm 5623 dB
2496 GHz 2.510 GHz 100.000 kHz 2.50056 GHz 19.85 dBm ~10.15 d8& 2,580 GHz 2.595 GHz 1,000 MHz 2.58716 GHz -37.64 dbm -12.64 dB
= - — -
l ] J (L] i (LI

Date: 31, MAR.2019 01:06:53

Date: 31 MAR 2018 01:11:03

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 31. MAR.2019 01:08:36

o
v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep Ref Level 25,70 dBm  Offset 5.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES _QD‘QEII_»?HFCAMEHE"E_ PABS
20 dﬁml‘! EPURIOUS_LINE_ABS PABS ine _$PURIOUS_LINE_ABS PABS
10 dBm 10 dBm
0 der et el Pt By 1 aBim 1
1
-10 d8m l ! 10 dem ‘ ';*l
A o J I 0 dem ]
SPURIOUS_LINE_ABS_ ‘I \ \
30 dBm
30 dBm j m ™
T i,
i -40 dB
-40 dBm; M’M— e m: MM
-50 dém i,
50 dem e B s Sre——
-60 dem
-60 dBm
=70 dBm
-70 dBm
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2,475 GHz 8004 pts Stop 2.51 GHz ] ||GEoneie
[EpURLs Emissions Rangelow |  RangeUp | RBW | Frequency | Powerabs | aAlimit |
s qu
__Rangelow | Rangelp | RBW | Frequency | Powerabs |  Aimit | 2.560 GHz 2.570 GHz 100.000 kHz 2.56702 GHz 2.78 dbm —27.22 dB
g 4;5 §H7 | 2 :gg EH? 1-323 m“z 2 :g”;? g.“z | ’gg g? g:m ’1;--’:;3 3: 2,570 GHz 2.571 GHz | 200,000 kHz | 2.57003 GHz -30.67 dBm | -20.67 dB
tar e, & Hz 49495 GHz -30. m -1 2,571 GHz 2,575 GHz 1,000 MHz 2.57138 GHz -25.53 dBm -15.53 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49596 GHz -38.46 dBm -25.46 dB 5 E75 GH= 5580 GHz | 1.000 MHz 2 57502 GHz ~56.76 dBm Ji76 a8
2.496 GHz 2.510 GHz 100.000 kHz 2.50215 GHz 3.38 dBm -26.51 d& 2,580 GHz 2.595 GHz 1,000 MHz 2.58017 GHz -34.55 dbm -9.55 dB
- v -
( J ] T v r T ——

Date: 31.MAR.2019 01.09:53

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number 1 A191 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 7 / 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spec m

Spec

Ref Level 2570 dém  Offset 5.70 dg

Mode Auto Sweep

Ref Level 25.70 dBm  Offset 5.70 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 vgPwr B
Limit ¢heck PAES z ,Z-EI;‘SE!!L?M':fNMEk‘\P S_ . PABS
20 e _FPURTOUS | INE_ABS PABS lw e _GPURIOUS_|LINE_ABS ‘ SARS
10 dBm; | 10 dBm [
0 der H 0 dem '(
-10 dem / l\h‘ -10 dem Jﬁ k t
o | It s I\ |
SPURIOUS_LINE_ABS_ | ) h
-3b dem i
-30 dam { V'“ ! ‘ﬂ }
r ol I‘ L dem HE = i
-40 dBm 1 ,\J' \ IL‘, e
——— JUWL, L o
R ey L] [[¢so dem
-50 d8m o o
-60 dem
-60 dBm
-70 dem
-70 dBm
il Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.515 GHz JIfgpurious
Spurious Emissions - Rangelow | RangeUp | REBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW |___Frequency | Powerabs |  aimit | 2.555 GHz 2.570 Ghz 100.000 khz 2.56817 GHz 21.33 dBm -8.67 db
2.475 GHz | 2.4090 GHz 1.000 MHz 2.48737 GHz | ~39.40 dém -14.40 dB 2,570 GHz 2.571 GHz | 300,000 kHz | 2.57005 GHz -18.41 dBm | -8.41 dB
2,490 GHz 2.495 GHz 1.000 MHz 249489 GHz -41.31 dém -28.31 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57144 GHz -33.62 dBm -23.62 dB
2.495 GHz 2.496 GHz 150.000 kHz 2.49500 GHz -50.08 dBm -37.08 dB 5 E75 GH= 3 58E GHz | 1.000 MHz 2 58235 CHz 34.95 dBm T
2496 GHz 2.515 GHz 100.000 kHz 2.50087 GHz 21.62 dém -6.38 d& 2,585 GHz 2.595 GHz 1,000 MHz 2.58539 GHz -51.36 dBm -26.36 dB
= - — -
l ] J CRENRNRED wo i (LI

Date: 31, MAR.2019 01:52:18

Date: 31 MAR 2019 01:55:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep Ref Level 25,70 dBm  Offset 5.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES _QD‘QEII_»?HFCAMEHE"E_ PABS
20 dﬁml‘! SPURIOUS_)LINE_ABS PABS ine _$PURIOUS_LINE_ABS TABS
10 dBm 10 dBm
0 der [M"‘MWWWWW’H odH S
-10 dém I l‘ -0 dem ‘ t
a0 da ‘ ‘ | -20 dBm T |
SPURIOUS_LINE_ABS_ J l“h ,} R
30 dBm
-30 dBm
P [S———
o 40 dBm
40 dBm = ™
-50 dem
-50 dam,
-60 dem
-60 dBm
-70 dem
70 dBm
iem Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2,475 GHz 2004 pts Stop 2.515 GHz J|fghrious
Bpurious Emissions Rangelow |  RangeUp | RBW | Fraquency |__Powerabs | alimit |
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Aimit | 2.555 GHz 2.570 GHz 100.000 kHz 2.55856 GHz 2.93 dbm -27.07 dB
2.475 GHz | 2.4090 GHz 1.000 MHz 2.49026 GHz | ~28.80 dem -3.80 dB 2,570 GHz 2.571 GHz | 300,000 kHz | 2.57009 GHz -29.69 dBm | -19.69 dB
Zetilicte 2is e 1000 iz 240408 oz -23.84 dém -10.84 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57164 GHz -25.27 dam -15.27 db
2.495 GHz 2.496 GHz 150,000 kHz 2,49576 GHz -31.50 dém -18.50 db 5 E75 GH= 3 58E GHz | 1.000 M= 2 57554 CHz ~56.66 dBm 1366 dB
2.496GHz 2.515.GHz 100.000 khz 2.51087 GHz 3.53 dBm ~20.47 d& 2.585 GHz 2.595 GHz 1.000 MHz 2.58513 GHz -35.14 dbm -10.14 dB
- . -
( J ] T v r T —

Date: 31. MAR.2019 01:53:18

Date: 31.MAR.2019 01:54:20

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number 1 A192 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
spectrum | spectrum v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep Ref Level 25,70 dém  Offset 5.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES | SPURIRHECHBEKABS PABS
20 e _FPURTOUS | INE_ABS PABS 20 B _bpURIOUS_LINE_ABS r SABS
10 dBm: 10dBm [
0 dBr 0 dém J
-10 dem -10 dem AF i {
\
v | [ |
SPURIOUS_LINE_ABS_ | i
-3b dem
-30 dam n Jl
40 dB i b dBm Ly ’,_HJ“
- m i U
I‘MW Hteda Wy
m
-50 dém = — o Iy
-60 dem
-60 dBm
-70 dem
-70 dBm
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.518 GHz | |[geaere
Spurious Emissions - Rangelow | RangeUp | REBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW |___Frequency | Powerabs |  auimit | 2.555 GHz 2.570 Ghz 100.000 kiz 2.56916 GHz 20.08 dBm -5.92 db
2.475 GHz | 2.4090 GHz 1.000 MHz 2.48742 GHz | -39.36 dém -14.36 dB 2,570 GHz 2.571 GHz | 300,000 kHz | 2.57000 GHz -17.45 dBm | -7.45 dB
2,490 GHz 2.495 GHz 1.000 MHz 249378 GHz -35.48 dém -22.48 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57284 GHz -29.82 dBm -19.82 dB
2.495 GHz 2.496 GHz 150.000 kHz 2.49501 GHz -50.17 dBm -37.17.d8 5 E75 GH= 3 58E GHz | 1.000 MHz 2 28263 CHz 34.56 dBm T
2.496 GHz 2.515 GHz 100.000 kHz 2.50084 GHz 20.72 dem -9.28 d& 2,585 GHz 2.595 GHz 1,000 MHz 2.59219 GHz -49.23 dbm -24.23 dB
= - — -
l ] J CRENRNRED wo i (NN e

Date: 31, MAR.2019 01:52:38

Date: 31 MAR 2019 01:55:42

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 31. MAR.2019 01:53.36

o
v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep Ref Level 25,70 dBm  Offset 5.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES _QD‘QEII_»?HFCAMEHE"E_ PABS
20 dﬁml‘! EPURIOUS_LINE_ABS PABS ine _$PURIOUS_LINE_ABS TABS
10 dBm 10 dBm
B ‘ e l 0ty 1
-10 dém | -10 dem ‘ t
20 do l [ \I -b0 dem H |
SPURIOUS_LINE_ABS_
,( b )Zn dBm e
-30 dBm W o “.P iy
i [ o -40 dB
-40 dBm — i ]
_p"""'”‘ 50 dem [,
-60 dem
-60 dBm
-70 dem
7 )
0'em Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2,475 GHz 2004 pts Stop 2.515 GHz J|fghrious
Bpurious Emissions Rangelow |  RangeUp | RBW | Fraquency |__PowerAbs | alimit |
__Rangelow | Rangelp | RBW | Frequency | Powerabs |  Aimit | 2.555 GHz 2.570 GHz 100.000 kHz 2.55601 GHz 1.94 dbm ~26.06 dB
2.475 GHz | 2.4090 GHz 1.000 MHz 2,49035 GHz | -30.87 dém -5.87 dB 2,570 GHz 2.571 GHz | 300,000 kHz | 2.57000 GHz -30.32 dBm | -20.32 dB
Zetilicte 2is e 1000 iz 240424 oz -27.25 dém -14.25 d& 2.571 GHz 2.575 GHz | 1,000 MHz 2.57112 GHz -25.86 dam -15.86 db
2.495 GHz 2.496 GHz 150.000 kHz 2.49596 GHz -34.51 dBm -21.51 d8 5 E75 GH= 3 58t GHe 1.000 MHz 257571 GHz ~57.85 dBm 1485 dB
2.496 GHz 2.515 GHz 100.000 kHz 2.51195 GHz 2.75 dBm -27.25 d& 2.585 GHz 2.595 GHz 1,000 MHz 2.58535 GHz -36.01 dBm -11.01 dB
- . -
( J ] T v r T —

Date: 31.MAR.2019 01:54:39

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number 1 A193 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 7 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spec m

Spec

Ref Level 2570 dém  Offset 5.70 dg

Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES ,;Erl‘émmmm&sz, PABS
20 e _FPURTOUS | INE_ABS PASS ﬁ e _6PURIOUS_LINE_ABS ﬂ SABS
10 dem- 10 dBm [
|
0 dBr JHl 0 dem Jl
-10 dem / | -10 dem J‘ \W :
20 do ‘ J ‘ﬂ -20 dBm h’. i |
SPURIOUS_LINE_ABS_ | J I"] J
Il
! I \
/ i .\L i \ m_‘m
AR Mulul ™ H ) 'l"qknw.--\,,ﬁm,m' \ -.l___, o
RTSTIII R8P g i
-60 dem
-60 dBm
-70 dem
-70 dBm
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.515 GHz JIfgpurious
ppurious Emissions - Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit |
__Rangelow | Rangeup | REW | Fraguancy |__Powerabs | Atimit | 2,555 GHz 2.570 GHz 100.000 kHz 2.56516 GHz 19.53 dBm -10.47 db
2,475 GHz | 2.4090 GHz 1.000 MHz 2.48742 GHz | -41.98 dém -16.98 dB 2,570 GHz 2.571 GHz | 300,000 kHz | 2.57002 GHz -18.12 dBm | -8.12 dB
2 2.495 GHz 1.000 MHz 2,49479 GHz -40,68 dBm -27.69 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57133 GHz -33.58 dBr -23.58 dB
2.495 GHz 2.496 GHz 150.000 kHz 2.49586 GHz -49.14 dBm -36.14 dB 5 575 GH= 3 58E GHz | 1.000 M= 2 58234 CHz 38,11 dbm 56 11 B
2.496 GHz 2.515 GHz 100.000 kHz 2.50087 GHz 19.60 dBm ~10.40 d& 2,585 GHz 2.595 GHz 1,000 MHz 2.58846 GHz -48.20 dBm -23.20 dB
= - — -
l ] J CRENRNRED wo i (NN e

Date: 31, MAR.2019 01:52:56

Date: 31 MAR 2019 01:56:03

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 31. MAR.2019 01:53.56

o
v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep Ref Level 25,70 dBm  Offset 5.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES _QD‘QEII_»?HFCAMEHE"E_ PABS
20 dﬁml‘! EPURIOUS_LINE_ABS PABS ine _$PURIOUS_LINE_ABS TABS
10 dBm 10 dBm
0 dbr it . 0 idmpent ot
-10 dém ( ] —{D dem t
an da [ 1 —Lu dem |
SPURIOUS_LINE_ABS_ | !
!1 ;JHD dBm
"2Hekm T T i | e i S
G ...n” 40 dBm T
- m
,M"M -50 dBm "‘hhe-_,,m
-50 dBm— L
-60 dem
-60 dBm
-70 dem
7 )
0'em Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2,475 GHz 8004 pts Stop 2,515 GHz | |[grehete
[EpURLs Emissions Rangelow |  RangeUp | RBW | Fraquency |__Powerabs | aAlimit |
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Aimit | 2.555 GHz 2.570 Gz 100.000 kiz 2.55797 GHz 1.78 dBm 28,22 dB
2.475 GHz | 2.4090 GHz 1.000 MHz 2.49046 GHz | -34.53 dém -9.53 dB 2,570 GHz 2.571 GHz | 300,000 kHz | 2.57003 GHz -31.62 dBm | -21.62 dB
Zetilicte 2is e 1000 iz 240480 oz -30.85 dém -17.85 d& 2.571 GHz 2.575 GHz | 1,000 MHz 2.57249 GHz -27.54 dam -17.54 db
2.495 GHz 2.496 GHz 150.000 kHz 2.49580 GHz -38.26 dBm -25.26 dB 5 E75 GH= 3 58t GHe 1.000 M= 2 57508 GHz 256,53 B 1623 d8
2.496 GHz 2.515 GHz 100.000 kHz 2.50506 GHz 1.55 d&m -28.35 d& 2,585 GHz 2.595 GHz 1,000 MHz 2.58533 GHz -38.06 dBm -13.06 dB
- . -
( J ] T v r T —

Date: 31.MAR.2019 01:54:59

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number 1 A194 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 7/ 20MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spec m

m

|| s°

Ref Level 25.70 dBm  Offset 5.70 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2570 dém  Offset 5.70 dg
SGL Count 100/100

Mode Auto Sweep

Date; 31, MAR 2019 02:30:33

Date: 31 MAR 2018 02:34:01

@1 AvgPwr (@1 avgPwr
Limit ¢heck R ,Z‘EI;‘SE?!L?M':?AMEUP'E, PAES
20 dBfie $PURIOUS [LINE ABS “ e _$PURIOUS_LINE_ABS PA; :n'l
10 dem - 10dem “
0 dar H 0 dem 1 \
-10 dem “J i" -10 dem I} |
nn o ! I -20 dBém ¥ H I
SPURIOUS_LINE_ABS_ | f( ’b‘ { ‘
J N =30 dem f j{
] |
ﬂ \%- Wl LA ﬂBW\J.LL AW N N X
\ | IS MPRP SRR e i
= | W M [ RS ~—l
il -0 dBm
-60 dBm
=70 dBm
-70 dBm
il Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.52 GHz ]| [5EoRete
Spurious Emissions - Rangelow | RangeUp | REBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | _Frequency | Powerabs |  auimit | 2.550 GHz 2.570 Gz 100.000 kiz 2.56893 GHz 20.60 dbm ~5.20 db
2.475 GHz | 2.490 GHz 1.000 MHz 2.48976 GHz | -47.35 dém -22.35 d8 2.570 GHz 2.571 GHz | 500.000 kHz | 2.57000 GHz -18.16 dBm | -8.16 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49196 GHz -40.63 d&m -27.63 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.57188 GHz -22.44 dBm -12.44 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49597 GHz -50.55 dBm -37.55 dB 5 575 GH= 2500 GHz | 1,000 MHz 257770 GHe 37.65 dBm 5465 db
2.496 GHz 2.520 GHz 100.000 kHz 2.50107 GHz 21.41 dém -6.59 d& 2,550 GHz 2.595 GHz 1,000 MHz 2.59027 GHz -52.63 dbm -27.63 dB
= : — -
l ] J CRENRNRED wo i (NN e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 31. MAR.2019 02:31:45

Date: 31.MAR.2019 02:32:54

o
v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep Ref Level 25,70 dBm  Offset 5.70 dB Mode Auto Sweep
SGL Count 100/100 rSGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES Ell_»?iiﬁi:lidék-‘\E"E_
20 deH EPURIOUS_LINE_ABS PABS ine _$PURIOUS_LINE_ABS PABS
10 dBm 10 dBm
0 dbr - 4 "
-10 d8m { |
= |
SPURIOUS_LINE_ABS_ | J
1 -40 dBm _—
.-m'/ 50 dBm
-60 dem
-70 dem
7 )
0'em Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2,475 GHz 2004 pts Stop 2.52 GHz ||| g5 rious
Bpurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
__Rangelow | Rangelp | RBW | Frequency | Powerabs |  Aimit | 2.550 GHz 2.570 GHz 100.000 kHz 2.55875 GHz 2.00 dbm ~26.00 dB
2,475 GHz | 2.4090 GHz 1.000 MHz 2.49036 GHz | -20.04 dem -4.04 dB 2,570 GHz 2.571 GHz | 500.000 kHz | 2.57003 GHz -28.34 dBm | -18.34 dB
Zetilicte 2is e 1000 iz 2ABeI o -25.89 dém -12.89 d& 2.571 GHz 2.575 GHz | 1,000 MHz 2.57135 GHz -26.48 dam -16.48 db
2.495 GHz 2.496 GHz 200.000 kHz 2.49594 GHz -31.83 dBm -18.83 d8 5 575 GH= 3 500 GH= 1.000 M= 2 57548 CHz 27 54 dbm 1454 dn
2.496 GHz 2.520 GHz 100.000 kHz 2.51492 GHz 48 dim -27.52 d& 2,550 GHz 2.595 GHz 1,000 MHz 2.59009 GHz -40.07 dbm -15.07 dB
- . -
r T ] TITIII & [ ]

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number 1 A195 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG930509-04B

LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

Date: 31, MAR.2019 02:30:52

o
spectrum | spectrum v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep Ref Level 25,70 dém  Offset 5.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES | SPURIRHECHBEKABS PABS
20 e _FPURTOUS | INE_ABS PABS 1 20 B _bpURIOUS_LINE_ABS PA :sq
)
10 dBm ‘\[ 10 dBm H
0 der In 0 dem I
I !
B |
-10 dem "J| 10 dBm FR |
by
20 do ?( -20 dBm & |
SPURIOUS_LINE_&BS_ | ﬂ IJ
-30 dBm f
r ]
/ 1 L !
o — w1 | u
| J b h -J!#l
" uwm“ . f rJ l oS0 GBm L— i
LJIP"'“ b
-60 dem
-60 dBm
-70 dem
-70 dBm
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.52 GHz ]| [5EoRete
Epurys Emissions - Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit |
__Rangelow | Rangeup | REW | Fraguancy |__Powerabs | Atimit | 2,550 GHz 2.570 GHz 100.000 kHz 2.56891 GHz 19.64 dBm -10.16 dB
2.475 GHz | 2.4090 GHz 1.000 MHz 2.49043 GHz | -40.17 dém -15.17 d8 2,570 GHz 2.571 GHz | 500.000 kHz | 2.57003 GHz -17.38 dBm | -7.38 dB
Zetilicte 2is e 1000 iz 24B1H o -32.39 dém -19.39 d& 2.571 GHz 2.575 GHz | 1,000 MHz 2.57376 GHz -17.95 dam -7.95 db
2.495 GHz 2.496 GHz 200.000 kHz 2.49598 GHz -29.31 dBm -16.31 d8 5 575 GH= 3 500 GH= 1.000 M= 2 57874 CHz 25.58 dbm 1658 dB
2.496 GHz 2.520 GHz 100.000 kHz 2.50109 GHz 20.73 dBm -9.27 d& 2.590 GHz 2.595 GHz 1,000 MHz 2.59007 GHz -52.60 dBm -27.60 dB
= : — -
l ] J CRENRNRED wo i (LI

Date: 31 MAR 2019 02:34:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 31. MAR.2019 023204

o
v
Ref Level 25.70 dBm  Offset 5.70 dB Mode Auto Sweep Ref Level 25,70 dBm  Offset 5.70 dB Mode Auto Sweep
SGL Count 100/100 rSGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES _QD‘QEI»?HFLHMEHE"E_ PABS
20 dﬁml‘! EPURIOUS_LINE_ABS PABS FIP SPURIOUS_LINE_ABS PABS
10 dBm 10 dém
0 dbr \ 0 pewp v = T
|
-10 dBm -10 dBm l l
== | ne |
SPURIOUS_LINE_ABS_ | ‘
0 dBm
-30 dém o ] m r e arers sy
parmaie” 40 dBrm "'\...ﬁ-
-40 dBm /ﬂ/— M
50 dem
50 dB e
-60 dem
-60 dBm
-70 dem:
70 dem
0'em Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2,475 GHz 2004 pts Stop 2.52 GHz ||| g5 rious
Bpurious Emissions Rangelow |  RangeUp | RBW | Fraquency |__Powerabs | alimit |
__Rangelow | Rangelp | RBW | Frequency | Powerabs |  Aimit | 2.550 GHz 2.570 GHz 100.000 kHz 2,55490 GHz 0.68 dbm —20.12 dB
2.475 GHz | 2.4090 GHz 1.000 MHz 2.49036 GHz | -31.40 dém -6.40 dB 2,570 GHz 2.571 GHz | 500.000 kHz | 2.57057 GHz -29.62 dBm | -19.62 dB
Zetilicte 2is e 1000 iz it P -28.56 dBm -15.56 d& 2.571 GHz 2.575 GHz | 1,000 MHz 2.57104 GHz -27.38 dam -17.38 db
2435 BHz 2,496 GHe 200,00 i 2AHER SH 234,70 dam =21.70.d8, 2,575 GHz 2.500 GHz 1.000 MHz 2.57604 GHz -28.55 dBm -15.55 dB
2.496 GHz 2.520 GHz 100.000 kHz 2.51277 GHz 1.29 dBm -28.71 d& 2.590 GHz 2.595 GHz 1,000 MHz 2.59015 GHz -40.92 dBm -15.52 dB
- . -
( J ] T v r T —

Date: 31.MAR.2019 02:33:12

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1179

Page Number 1 A196 of A274
Report Issued Date : Apr. 30, 2019
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0





